NUREG/CR-3894 ANL-84-1 NUREG/CR-3894 ANL-84-1

ULTRASONIC AND METALLURGICAL EXAMINATION OF A CRACKED TYPE 304 STAINLESS STEEL BWR PIPE WELDMENT

by

J. Y. Park and D. Kupperman



ARGONNE NATIONAL LABORATORY, ARGONNE, ILLINOIS Operated by THE UNIVERSITY OF CHICAGO

Prepared for the Office of Nuclear Regulatory Research U. S. NUCLEAR REGULATORY COMMISSION under Interagency Agreement DOE 40-550-75

PDR

8408240322 840731

PDR NUREG CR-3894 R Argonne National Laboratory, with facilities in the states of Illinois and Idaho, is owned by the United States government, and operated by The University of Chicago under the provisions of a contract with the Department of Energy.

Ł

NOTICE -

This report was prepared as an account of work sponsored by an agency of the United States Government. Neither the United States Government nor any agency thereof, or any of their employees, makes any warranty, expressed or implied, or assumes any legal liability or responsibility for any third party's use, or the results of such use, of any information, apparatus, product or process disclosed in this report, or represents that its use by such third party would not infringe privately owned rights.

Available from

GPO Sales Program Division of Technical Information and Document Control U. S. Nuclear Regulatory Commission Washington, D.C. 20555

and

National Technical Information Service Springfield, Virginia 22161

NUREG/CR-3894 ANL-84-1

Distribution Code: R5

ARGONNE NATIONAL LABORATORY 9700 South Cass Avenue Argonne, Illinois 60439

ULTRASONIC AND METALLURGICAL EXAMINATION OF A CRACKED TYPE 304 STAINLESS STEEL BWR PIPE WELDMENT

by

J. 7. Park and D. Kupperman

Materials Science and Technology Division

January 1984

Prepared for the Division of Engineering Technology Office of Nuclear Regulatory Research U. S. Nuclear Regulatory Commission Washington, D. C. 20555 Under Interagency Agreement DOE 40-550-75

NRC FIN No. A2212

· 19

ULTRASONIC AND METALLURGICAL EXAMINATION OF A CRACKED TYPE 304 STAINLESS STEEL PIPE WELDMENT

by

J. Y. Park and D. Kupperman

ABSTRACT

An ultrasonic in-service inspection (ISI) indicated that a crack had developed in a 22-inch-diameter Type 304 stainless steel pipe manifold endcap weldment of the Hatch-2 boiling water reactor. A section of the weldment was sent to Argonne National Laboratory (ANL) for further examination. The ANL effort included ultrasonic examinations, destructive crack-depth measurements, metallography, degree of sensitization (DOS) measurements, and chemical analyses of material. The results showed that the extent of the cracking was significantly less than indicated by the ISI.

| | N | R | C | | | |
|---|---|---|---|---|---|--|
| F | I | N | | N | 0 | |

FIN Title

A2212

Environmentally Assisted Cracking in Light Water Reactors

TABLE OF CONTENTS

ŝ

....

8

| | | Page |
|-------|-----------------------------------|------|
| EXECU | TIVE SUMMARY | v |
| Ι. | INTRODUCTION | 1 |
| 11. | IN-SERVICE INSPECTION | 1 |
| III. | DESTRUCTIVE EXAMINATION | 1 |
| IV. | LABORATORY ULTRASONIC EXAMINATION | 8 |
| ۷. | MATERIALS ANALYSIS | 13 |
| REFER | ENCES | 15 |

LIST OF FIGURES

No. Title Page Schematic of a BWR 2 1 Manifold End Cap of Hatch-2 after Dye Penetration 2 Check of Inner Surface 3 Results of Ultrasonic In-Service Inspection of Hatch-2 3 End Cap 4 Inner Surface of End Cap Weld Crown and HAZ Showing 4 Postweld Grinding Marks 5 Hatch-2 End Cap Weldment (No. 2B31-1RC-22BM-4) Sectioned 5 to Examine Cracking (Viewed from the OD) 6 6 Intergranular Crack in HAZ of End Cap at -6.25 in. from the Reference 0 6 Crack Depth vs Circumferential Location 7 7 8 Undercut at Weld Fusion Line of the End Cap 7 9 Results of ASTM A262-A Etch Test 9 10 Intergranular Fissure in HAZ of End Cap Weldment after ASTM A262-E Test 10 11 Ultrasonic Echo Amplitude Data as a Function of Circumferential Position of Transducer 11 12 Comparison of Actual Crack Profile with Echo Signal Amplitude as a Function of Circumferential Position of Transducer 12 13 Application of Probe Motion Method to Sizing of Cracks in Hatch-2 End Cap Specimen 13

LIST OF TABLES

.

ULTRASONIC AND METALLURGICAL EXAMINATION OF A CRACKED TYPE 304 STAINLESS STEEL PIPE WELDMENT^a

by

J. Y. Park and D. Kupperman

EXECUTIVE SUMMARY

An ultrasonic in-service inspection (ISI) indicated that a crack had developed in a 22-inch-diameter Type 304 stainless steel (SS) pipe manifold end-cap weldment (Weld No. 2B31-1RC-22BM-4) of the Hatch-2 boiling water reactor operated by the Georgia Power Company. Examination of a section of the weldment at Argonne National Laboratory revealed the following:

1. Intergranular cracks with a maximum depth of 0.265 in. were observed in the HAZ of the end cap side of the weldment. The cracks are similar to the IGSCCs observed in the sensitized Type 304 SS components of other BWRs. The cracks were located close to the WFL, but did not propagate more than a half-grain diameter through the weld metal.

2. There was no cracking on the pipe side of the weldment. The reason for cracking only in the end cap side is not clear. However, it is noted that the end cap is constructed of a different heat of material than that of the pipe, and that the end cap has a higher DOS and a smaller grain size.

3. The ISI resulted in a significant overcall of the extent of the cracking. This difficulty was probably related to the nature of the geometric reflectors at the weld root. Ultrasonic indications suggest the presence of cracks in the HAZ less than 13 mm from the fusion line.

4. There was poor correlation between the measured IGSCC depth and that estimated by commonly used probe motion techniques.

5. Crack-tip echoes were not detectable, and thus time-of-flight (satellite pulse) techniques for sizing of cracks could not be used.

^aRSR FIN Budget No. A2212; RSR Contact: J. Strosnider.

ULTRASONIC AND METALLURGICAL EXAMINATION OF A CRACKED TYPE 304 STAINLESS STEEL PIPE WELDMENT

by

J. Y. Park and D. Kupperman

I. INTRODUCTION

An ultrasonic in-service inspection (ISI) indicated that a crack had developed in a 22-inch-diameter Type 304 stainless steel (SS) pipe manifold end-cap weldment (Weld No. 2B31-1RC-22BM-4) of the Hatch-2 boiling water reactor (BWR) operated by the Georgia Power Company. Figure 1 shows a schematic of the BWR and the location of the manifold. At the request of the U.S. Nuclear Regulatory Commission (NRC), a section of the weldment (Fig. 2) was sent to Argonne National Laboratory (ANL) for further examination. The ANL effort included ultrasonic examinations, destructive crack-depth measurements, metallography, degree of sensitization (DOS) measurements, and chemical analyses of material.

II. IN-SERVICE INSPECTION

The results of the ultrasonic ISI, which was performed according to NRC I&E Bulletin 83-02, were provided to ANL by the Georgia Power Company and are reproduced in Fig. 3. The results of the ISI indicated that circumferential cracks had developed on both sides of the weldment to a depth of 30% of the pipe wall thickness. The location of the ultrasonic test (UT) indications, however, does not agree with the location of the actual crack, as discussed in the next section. The crack depth estimated from the UT indications is in general agreement with the actual value. However, data will be presented in the following sections to show that this agreement is probably a coincidence.

III. DESTRUCTIVE EXAMINATION

The pipe manifold end-cap weldment was decontaminated with inhibited solutions of potassium permanganate/potassium hydroxide and phosphoric acid (Turco Decon 4502 and Turco WO No. 2) in order to remove corrosion film and reduce radioactivity. Magnaflux dye penetrant was then applied to the inner surface of the weldment. Extensive penetration of the dye was observed at the weld fusion line (WFL) on both sides of the weldment (dark lines in Fig. 2). However, destructive examination of the weldment section (discussed below) showed that the dye penetrated mostly through geometric discontinuities and undercuts at the WFL.

Postweld grinding marks were visible on the inner surface of the weld crown and at the heat-affected zone (HAZ), as shown in Fig. 4. Postweld grinding of the HAZ is known to increase susceptibility to cracking, since it introduces heavy cold work and unfavorable residual stresses.¹



.





Results of Ultrasonic In-Service Inspection of Hatch-2 End Cap. Fig. 3.

25

3.4

1. 20

· inte

15.11

3

ide with

4

y.

T'S S

* *

C.W.



5

Fig. 4. Inner Surface of End Cap Weld Crown and HA7. Showing Postweld Grinding Marks.

The weldment was sliced into 12 pieces (0.25 to 1 in. in width) by sawcutting in the axial direction (Fig. 5). Cross sections of the weldment were examined for cracking at metallographically polished faces of the slices. Cracks were observed in the end-cap side of the weldment sections between circumferential locations 4 to 7 inches from the reference mark 0* (Sections 1 through 4 in Fig. 5). There was no cracking on the pipe side of the weldment. The cracks initiated at the inner surface close to the WFL in the HAZ. The cracks are intergranular but they have not propagated into the weld metal more than a quarter of a grain diameter. They appear to be typical of intergranular stress corrosion cracks (IGSCCs) which have been observed frequently in sensitized Type 304 SS under stress in BWR or oxygenatedwater environments (see Fig. 6). The depth of the crack in each slice of the weldment was optically measured at 50X magnification and plotted in Fig. 7. The maximum depth was 0.265 in. (23% of the nominal pipe wall thickness of 1.125 in.) at the circumferential location -4.7 in. (Fig. 7). This value is consistent with the ISI estimate that the maximum crack depth was 30% of the wall thickness, but the results discussed in the next section of this report suggest that the agreement is fortuitous. Undercuts at the WFL of the weld on the end cap side were observed at the inner surface, as shown in Fig. 8.

*A "O" mark was permanently scribed on the outside diameter of the pipe as delivered. The location of the O mark is indicated in Fig. 3, which shows the ultrasonic ISI results provided by Hatch-2 personnel. Circumferential locations on the pipe are expressed with reference to this O mark throughout the manuscript, unless otherwise specified. A positive number indicates the right side and a negative number indicates the left side of the O mark in Fig. 3.



Fig. 5. Hatch-2 End Cap Weldment (No. 2B31-1RC-22BM-4) Sectioned to Examine Cracking (Viewed from the OD). The sections containing cracks (sections 1 to 4) are marked with xxxx.



Fig. 6

Intergranular Crack in HAZ of End Cap at -6.25 in. from the Reference 0.

6

.







Crevice conditions may have occurred in the undercuts; however, it was not possible to determine accurately from metallographic examination whether the crevice formation would have been severe enough to initiate cracking.

The degree of sensitization (DOS) in the HAZ of the weldment was measured by the ASTM A262-A, and -E and the electrochemical potentiokinetic reactivation (EPR) methods. The ASTM A262-A test showed that the DOS is higher on the end cap side of the weldment (ditch structure) than on the pipe side (dual structure), as shown in Figs. 9a and 9b. The ASTM A262-E test also showed that the end cap side is significantly sensitized: intergranular attack was observed at the end cap side about 2.5 mm from WFL to a maximum depth of 0.5 mm (Fig. 10), while no intergranular attack was visible at the pipe side. The EPR measurements were performed at different locations (0.3-2 mm from the WFL) in the HAZ, and the EPR values ranged from 22 to 29 C/cm² for the end-cap side and from 37 to 50 C/cm² for the pipe side. However, the correlation of the measured EPR values with grain boundary sensitization or intergranular corrosion susceptibility is less satisfactory for this weldment than in many other cases because of the presence of many intragranular precipitates in the base material and the large grain size of the pipe material (ASTM No. 0.3). The electrochemical potentiokinetic activation ratio (EPAR) was also measured. The EPAR value was 5% for the end cap and 1.5% for the pipe. It has been reported that materials with EPAR values of less than 1% possess excellent resistance to intergranular stress corrosion cracking.

· · · · ·

IV. LABORATORY ULTRASONIC EXAMINATION

A laboratory ultrasonic examination was performed before the destructive examination described in the previous section. ANL personnel examined the specimen with a Sonic Mark I pulser-receiver, a KB-Aerotech dual 1.5-MHz, 45° shear-wave probe, and Ultragel couplant. A 32-mm-diam sidedrilled hole was used as a reference reflector. Figure 11 shows the ultrasonic echo amplitude data as a function of the circumferential position of the transducer; the indications reported by Hatch are also shown in this figure. The amplitudes of echo signals obtained from both sides of the weld were generally greater than 10% of DAC values, and showed a variation of 10 dB. The echoes from the cap side had greater amplitudes than those from the pipe side. The ISI suggested that cracks were present on both sides of the weld, but subsequent destructive analysis revealed a crack on the cap side only. The largest echo signal observed at ANL was from this region but it was only a few dB larger than the cap-side signals that were produced by geometrical reflectors. At each of two cap-side probe positions, two separate signals with different transit times were detected. In such a case, the two signals could be interpreted as arising from a crack and from the weld root, respectively. However, destructive analysis revealed that no cracks were present at one of those positions. Both signals at that position were attributable to geometrical reflectors.

Considerable overcalling of cracks is evident in this example. The overcalling appears to be due to the presence of the undercuts on the cap side of the weld and a weld root oriented in such a way that relatively strong signals reflected from the root were detected with the transducer on the pipe side.



9

č

(a)



(b)

Fig. 9. Results of ASTM A262-A Etch Test. (a) End cap side; (b) pipe side.





CIRCUMFERENTIAL POSITION OF TRANSDUCER ALONG PIPE (in.)



It is generally believed that IGSCC depths cannot be accurately estimated from the amplitude of the ultrasonic echo signal. This is because the emplitude is affected by the extreme tightness of the crack, the presence of corrosion products between crack surfaces, branching of the crack, and the irregular crack faces. Figure 12 shows the echo signal amplitude as a function of circumferential position and the crack depths obtained from destructive examination. As expected, there is no correlation between crack depth and echo amplitude. (The irregular cutting of the as-received specimen prevented ultrasonic data from being acquired near the end of the crack.)

Another commonly used method for crack depth sizing is the probe motion (also called dynamic echo or amplitude drop) technique. In this technique, the transducer is moved across the defect and the echo amplitude is obtained as a function of transducer position. The size (depth) of the reflector is related to the distance the transducer moves between the two "drop points" at which the signal is 20 dB (or 6 dB) below its maximum value.



Fig. 12. Comparison of Actual Crack Profile with Echo Signal Amplitude as a Function of Circumferential Position of Transducer.

This technique can provide useful data for reflectors with surfaces normal to the ultrasonic beam, with very rough surfaces, or with irregular geometry. However, in situations where the pipe inner surface was inaccessible or where angle beam waves were used, attempts to measure IGSCC depths have been unsuccessful; shallow crack depths were overestimated and deep ones were underestimated. The ANL data presented in Fig. 13 are consistent with previous experience. Flaw sizes estimated from the 20-dB drop points, obtained with a 0.25-in., 2.25-MHz, 45° shear-wave probe, were independent of actual depth. Furthermore, the same level of response was obtained when a geometrical reflector or the end of the pipe was examined. Similar results were obtained with 6-dB drop points; that is, no correlation was found between the results of the probe motion technique and the actual crack depth in the IGSCC specimen. From the 6-dB drop ultrasonic measurement, the crack depth 's estimated to be 28% throughwall. This is close to the Hatch result (30% throughwall). which suggests that they used the 6-dB drop method.

Two other ultrasonic techniques, the time-of-flight and satellite pulse methods, were considered for estimating the crack depth. These methods rely on the assumption that signals from the crack tip will arrive at the transducer sooner than signals from the more distant base (corner) of the crack. With proper calibration procedures, this difference in signal arrival times can be related to crack depth. However, no crack-tip echo signals could be detected from the end-cap weldment, and thus, these techniques could not be applied.

The conclusions from the ultrasonic examination are as follows: (1) Although one region of the end cap contained IGSCCs (as indicated by UT), field inspection teams misidentified geometrical reflectors as cracks where



HATCH-II END CAP TO PIPE WELD CRACK





cracks were not present (overcalling); (2) It was not possible to size the IGSCCs with commonly used probe motion techniques; (3) Crack-tip echoes were not detectable and thus the time-of-flight and satellite pulse techniques could not be used for sizing.

V. MATERIALS ANALYSIS

The chemical composition of the pipe and end cap was analyzed. The bulk composition of the material conforms to the ASTM Standard Specification A312 as shown in Table I. The ASTM grain sizes of the pipe material range from 0.2 to 3 (0.2 to 0.3 for the sections near the inner and outer surfaces, and 3 for the interior of the pipe wall); the end cap contains size 3

| 1 | |
|---------|------|
| | |
| 1.1.1.1 | |
| | Z |
| | - A. |
| | |
| | |
| | |
| | |
| 1 C | |
| | 20 |
| | |
| | |
| | |
| | |
| | |
| 1. | - 1 |
| k | S |
| 1 | - |
| | 1 |
| | |
| | |
| 1 | 0 |
| | ž |
| | - 1 |
| 1. | |
| | |
| 1. | |
| 1 | - P |
| 1 | 14 |
| E | 0 |
| | |
| 1 | |
| 1.1 | |
| 1 | |
| | 31 |
| | ~ |
| | - 1 |
| | - |
| 1.1 | |
| 1 . | |
| 1.1 | 00 |
| 1 | - T |
| £ | - 1 |
| 1.1 | |
| | |
| | |
| | |
| | phe |
| 1. | - 1 |
| 1 | |
| 1 | - 1 |
| | - 1 |
| 1 | - 1 |
| | U |
| 4 | |
| 1 | - 1 |
| | - 1 |
| 1 | |
| | F |
| 1 | X |
| 1 | |
| | |
| | |
| | |
| | 74 |
| | 00 |
| | |
| | |
| | |

0.0023

0.0732

<0.0005

0.22

18.37

9.44

0.016

0.05

0.027

0.05

1.25

0.44

I

1

1

.

.

18.00 to 20.00

8.00 to 12.00

0.014 0.030 0.030^a

0.08^a 0.045^a

1.47 2.00^a

0.60 1.00^a

ASTM A312

End Cap

Pipe

0.10 <0.0005 0.0371 0.0026

0.18

18.47

0

Table I. Chemical Composition of Pipe and End Cap Material

^aMaximum concentration.

grains. The larger grain sizes observed near the WFL are presumably due to grain growth caused by welding heat, whereas the fine grain sizes observed at the inner surface in the HAZ are due to recrystallization.

REFERENCES

- C. F. Cheng, W. A. Ellingson, and J. Y. Park, <u>Effect of Residual Stress</u> and <u>Microstructure on Stress Corrosion Cracking in BWR Piping</u>, Paper No. 96, Corrosion 76, March 22-26, Houston, Texas (1976).
- 2. W. L. Clarke, The EPR Method for the Detection of Sensitization in Stainless Steels, NUREG/CR-1095, GEAP-2488 R-5 (April 1981).
- M. Akashi, et al., <u>Evaluation of IGSCC Susceptibility of Austenitic</u> <u>Stainless Steels using Electrochemical Reactiv tion Method</u>, Boshoku Gijutsu 29, 163 (1980).
- 4. S. Doctor, Battelle Pacific Northwest Laboratory, private communication.

Distribution for NUREG/CR-3894 (ANL-84-1)

P. S. Maiya

Internal:

- E. S. Beckjord F. A. Cafasso T. N. Claytor F. Y. Fradin B. R. T. Frost T. F. Kassner
- F. A. Nichols J. Y. Park (4) K. J. Reimann W. E. Ruther W. J. Shack E. M. Stefanski
- K. L. Kliewer D. S. Kupperman

External:

- NRC, for distribution per R5 (350) DOE-TIC (2) Manager, Chicago Operations Office, DOE R. Tom, DOE-CH Materials Science and Technology Division Review Committee: C. B. Alcock, U. Toronto A. Arrott, Simon Fraser U. R. C. Dynes, Bell Labs., Murray Hill A. G. Evans, U. California, Berkeley L. M. Falicov, U. California, Berkeley H. K. Forsen, Bechtel Group, Inc., San Francisco E. Kay, IBM San Jose Research Lab. M. B. Maple, U. California, San Diego C. L. McCabe, Cabot Corp., Kokomo, Ind. P. G. Shewmon, Ohio State U. J. K. Tien, Columbia U. G. A. Arlotto, Office of Nuclear Regulatory Research, USNRC, Washington R. Cargill, NUTECH, 6835 Via Del Oro, San Jose, Calif. 95119 C. Y. Cheng, Office of Nuclear Regulatory Research, USNRC, Washington R. A. Clark, Battelle Pacific Northwest Lab., P. O. Box 999, Richland, Wash. 99352 W. J. Collins, Office of Inspection and Enforcement, USNRC, Washington J. C. Danko, Electric Power Research Inst., P. O. Box 10412, Palo Alto, Calif. 94304 B. J. Elliot, Office of Nuclear Regulatory Research, USNRC, Washington R. Godby, Georgia Power Plant, E. I. HATCH, P. O. Box 439, Baxley, Ga. 31513 W. S. Hazelton, Office of Nuclear Regulatory Research, USNRC, Washington R. E. Johnson, Office of Nuclear Regulatory Research, USNRC, Washington W. V. Johnston, Office of Nuclear Regulatory Research, USNRC, Washington R. L. Jones, Electric Power Research Inst., P. O. Box 10412, Palo Alto, Calif. 94304 C. E. McCracken, Office of Nuclear Regulatory Research, USNRC, Washington J. Muscara, Office of Nuclear Regulatory Research, USNRC, Washington J. T. A. Roberts, Electric Power Research Inst., P. O. Box 10412, Palo Alto, Calif. 94304 E. F. Rybicki, Dept. of Mechanical Engineering, Univ. of Tulsa, Tulsa, Okla. 74110 C. Z. Serpan, Jr., Office of Nuclear Regulatory Research, USNRC, Washington L. Shao, Office of Nuclear Regulatory Research, USNRC, Washington D. M. Stevens, Lynchburg Research Center, Babcock & Wilcox, P. O. Box 239. Lynchburg, Va. 24505 J. Strosnider, Office of Nuclear Regulatory Research, USNRC, Washington J. R. Weeks, Brookhaven National Lab., Upton, N. Y. 11973
- C. E. Till R. A. Valentin R. W. Weeks H. Wiedersich ANL Patent Dept. ANL Contract File ANL Libraries (2) TIS Files (3)

| RC FORM 336 U.S. NUCLEAR REGULATORY COMMI | ISSION I REPORT NUMBER (Assigned by TIDC add Vol No. if any) |
|--|--|
| | NUPEC/CP 2004 |
| DIDLIUGRAPHIC DATA SHEET | NOREG/CK- 3894 |
| EE INSTRUCTIONS ON THE REVERSE | ANL-84-1 |
| TITLE AND SUBTITLE | J LEAVE BLANK |
| Ultrasonic and Metallurgical Examination of a Cracked | |
| Type 304 Stainless Steel BWR Pine Weldment | |
| sype sort outside of order bak ripe werdwent | 4 DATE REPORT COMPLETED |
| | MONTH YEAR |
| AUTHIDAIS | January 1984 |
| | Jundary 1904 |
| J. Y. Park and D. Kupperman | B DATE REPORT ISSUED |
| | MUNTH TEAN |
| | July 1984 |
| PERFORMING ORGANIZATION NAME ANDWAILING ADDRESS (Include Zip Code) | 8 PROJECT/TASK/WORK UNIT NUMBER |
| Argonne National Laboratory | |
| 9700 South Case Avenue | 9 FIN OR GRANT NUMBER |
| Argonno Illionia (0/20) | A |
| Argonne, Illinois 60439 | A2212 |
| | |
| SPONSORING ORGANIZATION NAME AND MAILING ADDRESS (Include Zip Code) | TIA TYPE OF REPORT |
| Division of Engineering Technic | 1 |
| Office of Muslear Party Technology | Technical |
| office of Muclear Regulatory Research | o PERIOD COVERED (Inchase dates) |
| 0.5. Nuclear Regulatory Commission | |
| Washington, D. C. 20555 | 1 |
| SUPPLEMENTARY NOTES | |
| | |
| | |
| | |
| An ultrasonic in-service inspection (ISI) ind developed in a 22-inch-diameter Type 304 stainless ste cap weldment of the Hatch-2 boiling water reactor. A was sent to Argonne National Laboratory (ANL) for furt | licated that a crack had eel pipe manifold end- section of the weldment ther examination. The |
| ABSTRACT (200 werds or rest An ultrasonic in-service inspection (ISI) ind developed in a 22-inch-diameter Type 304 stainless ste cap weldment of the Hatch-2 boiling water reactor. A was sent to Argonne National Laboratory (ANL) for furt ANL effort included ultrasonic examinations, destructi ments, metallography, degree of sensitization (DOS) me cal analyses of material. The results showed that the was significantly less than indicated by the ISI. | dicated that a crack had eel pipe manifold end- section of the weldment ther examination. The twe crack-depth measure- asurements, and chemi- e extent of the cracking |
| ABSTRACT (200 words or less An ultrasonic in-service inspection (ISI) ind developed in a 22-inch-diameter Type 304 stainless ste cap weldment of the Hatch-2 boiling water reactor. A was sent to Argonne National Laboratory (ANL) for furt ANL effort included ultrasonic examinations, destruction ments, metallography, degree of sensitization (DOS) me cal analyses of material. The results showed that the was significantly less than indicated by the ISI. | dicated that a crack had eel pipe manifold end- section of the weldment ther examination. The twe crack-depth measure- easurements, and chemi- e extent of the cracking |
| ABSTRACT (200 werea, or inu) An ultrasonic in-service inspection (ISI) ind developed in a 22-inch-diameter Type 304 stainless ste cap weldment of the Hatch-2 boiling water reactor. A was sent to Argonne National Laboratory (ANL) for furt ANL effort included ultrasonic examinations, destruction ments, metallography, degree of sensitization (DOS) me cal analyses of material. The results showed that the was significantly less than indicated by the ISI. DOCUMENT ANALYSIS - * KEYWORDS:DESCRIPTORS mondestructive evaluation pipe cracking | dicated that a crack had eel pipe manifold end- section of the weldment ther examination. The twe crack-depth measure- easurements, and chemi- e extent of the cracking statement of the cracking "S AVAILABILITY STATEMENT Inlimited B SECURITY CLASSIFICAT |
| ABSTRACT (200 weeks or least An ultrasonic in-service inspection (ISI) ind developed in a 22-inch-diameter Type 304 stainless ste cap weldment of the Hatch-2 boiling water reactor. A was sent to Argonne National Laboratory (ANL) for furt ANL effort included ultrasonic examinations, destruction ments, metallography, degree of sensitization (DOS) me cal analyses of material. The results showed that the was significantly less than indicated by the ISI. DOCUMENT ANALYSIS - KEYWOORDS DESCRIPTORS hondestructive evaluation Dipe cracking | dicated that a crack had eel pipe manifold end- section of the weldment ther examination. The twe crack-depth measure- easurements, and chemi- e extent of the cracking * extent of the cracking * availability statement inlimited * security classificat |
| ABSTRACT (200 month or real An ultrasonic in-service inspection (ISI) ind developed in a 22-inch-diameter Type 304 statuless ste cap weldment of the Hatch-2 boiling water reactor. A was sent to Argonne National Laboratory (ANL) for furt ANL effort included ultrasonic examinations, destruction ments, metallography, degree of sensitization (DOS) me cal analyses of material. The results showed that the was significantly less than indicated by the ISI. | dicated that a crack had eel pipe manifold end- section of the weldment ther examination. The twe crack-depth measure- easurements, and chemi- e extent of the cracking sector of the cracking "s AVAILABILITY stateMeny inlimited security classified |
| ABSTRACT GOO WHORE AN IMAI An ultrasonic in-service inspection (ISI) ind developed in a 22-inch-diameter Type 304 stabiless ste cap weldment of the Hatch-2 boiling water reactor. A was sent to Argonne National Laboratory (ANL) for furt ANL effort included ultrasonic examinations, destruction ments, metallography, degree of sensitization (DOS) me cal analyses of material. The results showed that the was significantly less than indicated by the ISI. | dicated that a crack had eel pipe manifold end- section of the weldment ther examination. The twe crack-depth measure- easurements, and chemi- e extent of the cracking second the cracking "S AVAILABILITY STATEMENT Inlimited SECURITY CLASSIFICAT This get Unclassified |
| ABSTRACT (200 words or You) An ultrasonic in-service inspection (ISI) ind developed in a 22-inch-diameter Type 304 statuless ste cap weldment of the Hatch-2 boiling water reactor. A was sent to Argonne National Laboratory (ANL) for furt NL effort included ultrasonic examinations, destruction ents, metallography, degree of sensitization (DOS) me cal analyses of material. The results showed that the was significantly less than indicated by the ISI. DOCUMENT AMALYSIS - * KEYWORDS-DESCRIPTORS bondestructive evaluation Dipe cracking DENTIFIERS/OPEN ENDED TERMS | dicated that a crack had eel pipe manifold end- section of the weldment ther examination. The twe crack-depth measure- easurements, and chemi- e extent of the cracking second the cracking "S AVAILABILITY STATEMENT Inlimited SECURITY CLASSIFICAT Unclassified unclassified |
| ABSTRACT (200 words or feat An ultrasonic in-service inspection (ISI) ind developed in a 22-inch-diameter Type 304 statuless ste cap weldment of the Hatch-2 boiling water reactor. A was sent to Argonne National Laboratory (ANL) for furt NL effort included ultrasonic examinations, destruction ents, metallography, degree of sensitization (DOS) me cal analyses of material. The results showed that the was significantly less than indicated by the ISI. DOCUMENT AMALYSIS - * KEYWORDS-DESCRIPTORS condestructive evaluation dipe cracking DENTIFIERS:OPEN ENDED TERMS | dicated that a crack had eel pipe manifold end- section of the weldment ther examination. The twe crack-depth measure- easurements, and chemi- e extent of the cracking "* AVAILABILITY statement inlimited * SECURITY CLASSIFICAT Unclassified "* rement unclassified "* rement |
| ABSTRACT (200 werek ar her) An ultrasonic in-service inspection (ISL) ind developed in a 22-inch-diameter Type 304 statuless ste- cap weldment of the Hatch-2 boiling water reactor. A was sent to Argonne National Laboratory (ANL) for furt NL effort included ultrasonic examinations, destruction ents, metallography, degree of sensitization (DOS) me cal analyses of material. The results showed that the was significantly less than indicated by the ISL. DOCUMENT AMALYSIS - * KEYWORDS-DESCRIPTORS condestructive evaluation tipe cracking DENTIFIERS/OPEN ENDED TERMS | dicated that a crack had eel pipe manifold end- section of the weldment ther examination. The twe crack-depth measure- easurements, and chemi- e extent of the cracking "S AVAILABILITY statement inlimited S SECURITY CLASSIFICAT Unclassified "S SECURITY CLASSIFICAT Unclassified "S SECURITY CLASSIFICAT |
| ABSTRACT (200 moves of the March - Service inspection (ISI) ind teveloped in a 22-inch-diameter Type 304 stainless ste cap weldment of the Hatch-2 boiling water reactor. A vas sent to Argonne National Laboratory (ANL) for furt NL effort included ultrasonic examinations, destruction ents, metallography, degree of sensitization (DOS) me al analyses of material. The results showed that the vas significantly less than indicated by the ISI. | dicated that a crack had eel pipe manifold end- section of the weldment ther examination. The twe crack-depth measure- easurements, and chemi- e extent of the cracking "startement" inlimited "s security classifier "in lassifier "in lassifier "in Pace |

